
FIREBOX AND ASHPIT SPARES QTY PART NUMBER

SOLID FUEL GRATE ASSEMBLY 1 87-02-200-GRATE ASS

SOLID FUEL GRATE FRAME 1 87-02-200-GF

PIMARY OVERFIRE TOP BAFFLE 1 87-02-200-TBAFF

FINAL FLUE DRAFT DIVERTER BAFFLE 1 87-02-200-FFGDB

FIRE BOX DOOR ASS 1 87-02-200-FDASS

FIRE DOOR HANDLE- LOCK ASS 1 87-02-200-FDHASS

AIR WASH BOX ASSEMBLY 1 87-02-100-AWBASS

WOOD BURNING CIRCULAR GRATE 1 87-02-100-WG2

WOOD BURNING GRATE SUPPORT PLATE 1 87-02-100-WG1

ASHPIT DOOR ASS 1 87-02-200-ADASS

ASHPIT DOOR HANDLE ASS 1 87-02-200-ADHASS

ASH PAN ASSEMBLY 1 87-02-100-APASS

RIDDLE ROD ASS BRASS OR BRIGHT 1 87-02-200-RRASS

RIDDLE ROD END PIECE BRASS OR BRIGHT 1 105123

RIDDLE ROD LOCKING NUTS M6 STAINLESS (NOTE THAT 1 NUT IS PUNCHED FOR LOCKING) 2 77-02-010-B

FIREBRICKS
DRY STOVE BRICK KIT COMPLETE 1 87-02-200-DSBKIT

WET STOVE BRICK KIT COMPLETE ALT1 87-02-200-WSBKIT

DRY STOVE LEFT HAND BRICK B9 AND 10 1 87-02-200-B10

SCREWS TO HOLD BRICK B9 AND B10 TOGETHER 3 87-02-200-S1

DRY STOVE  LEFT HAND ADDITIONAL BRICK 87-02-200-B9

WET AND DRY STOVE RIGHT HAND SIDE BRICK 1 87-02-200-B8

WET & DRY STOVE BACK BRICK 1 87-02-200-B5

WET & DRYSTOVE FRONT BRICK 1 87-02-200-B6

BOILER STOVE SMALL VERTICAL LEFT BRICK 1 87-02-200-B14

BOILER STOVE LOWER LEFT HAND BRICK 1 87-02-200-B12

DRY STOVE ONLY STAINLESS SCREWS FOR FIXING B9 TO B10 3 87-02-200-S1

DRY STOVE UNDER HOTPLATE REAR INSULATING BRICK 1 87-02-200-B7

BOILER STOVE UNDER HOTPLATE REAR INSULATING BRICK 1 87-02-200-B7WET

BOILER  STOVE OVER BOILER BRICK 1 87-02-200-B15

WET & DRY SMALL VERTICAL BRICK FOR RIGHT HAND SIDE OF FIREBOX FRONT (NOT SHOWN) 1 87-02-200-B11

The boiler replaces the large LH firebrick B10 necessitating the fitting of smaller (boiler side bricks)

ROPE SEALS
HOT PLATE SEALING ROPE 8 X 3 X 1.1M SELF ADHESIVE BLACK 1 87-02-200-R4

FIREBOX DOOR SEALING ROPE 8 DIA X 956 LONG 1 87-02-200-R2

ASH PIT DOOR SEALING ROPE 8 DIA X 734 LONG 1 87-02-200-R1
OVER TOP BRICK SEALING ROPE 250 LONG X 16 DIA 1 87-02-200-R3

DOOR GLASSES
FIRE DOOR GLASS PANEL 108 X 98 1 87-02-100-FDG

OVEN DOOR GLASS 193 X 173 PLUS HOLE FOR TEMP GUAGE 1 87-02-100-ODG

OVEN DOOR GLASS THERMOMETER 1 B60011629

DOOR / OVEN GLASSFASTENERS M5 X 6 DOME HEAD SOCKETS STAINLESS 4 77-03-017

DOOR / OVEN GLASS CLIPS (STANDARD CLIPS 6MM SHORTER.) 4 259015-BB

DOOR GLASS CLIP,GASKETS 4 142881-B

OVEN SPARES
ONE PIECE OVEN LINER 2 87-02-100-OL

BAKING TRAY 1 87-02-100-OT

BAKING TRAY SUPPORT BRACKETS 4 87-02-100-OTS

OVEN WIRE RACK 1 87-02-100-WR

OVEN CRUMB CATCHER INSERT BRASS ALT1 1 87-02-100-CCIB

OVEN CRUMB CATCHER INSERT BRIGHT ALT2 1 87-02-100-CCI

OVEN DOOR COMPLETE ASSEMBLY INC GLASS ETC 1 87-02-100-ODASS
OVEN DOOR WITHOUT GLASS (Just Basic painted panel. ) 1 87-02-100-ODP

OVEN DOOR HANDLE BRASS ALT1 1 158541-BSHORT

OVEN DOOR HANDLE STAINLESS ALT2 1 158541-CSHORT

OVEN AND ASHPIT DOOR LOCK PLATE 2 87-02-100-LP

FASTENERS HINGE PINS AND SPACERS
HINGE POST BRASS ALT1 6 87-02-500-HP
HINGE POST BRIGHT ALT2 6 87-02-500-HPBRIGHT

HINGE PIN BRASS ALT1 6 87-02-500-HPA

HINGE PIN STAINLESS ALT2 6 87-02-500-HPABRIGHT
M8 NUT FOR HINGE POSTS BRIGHT ALT2 6 77-02-010-A

M8 NUT FOR HINGE POSTS BRASS ALT1 6 77-02-010-J

M8 WASHER FOR DOOR PILLAR BRASS ALT1 6 77-02-010-M
M8 WASHER FOR DOOR PILLAR BRIGHT ALT2 6 77-02-082

M6 NUTS OUTER AIR SLIDE 4 77-02-010-B
M6 NUTS FOR RHSIDE OVEN LINER HEATSHIELD SPACER 8 77-02-010-B
M5 X 6MM DOME HEAD SOCKET FOR OVEN AND FIRE DOOR GLASS FASTENING 4 77-01-210-I
M5 NUTS DOME HEAD FOR HOB SAVER FASTENER 4 77-02-023-B
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M6 X 15 DOME HEAD SOCKET BLACK INNER AIR SLIDE ALT1 2 77-01-219

M6 X 15 DOME HEAD SOCKET BRIGHT INNER AIR SLIDE ALT2 2 77-01-218-C
M6 X 10 DOME HEAD SOCKET BLACK OUTER AIR SLIDE ALT1 2 77-01-220
M6 X 10 DOME HEAD SOCKET BRIGHT OUTER AIR SLIDE ALT2 2 77-01-218-A

M6 X 10  DOME HEAD SOCKET BRIGHT OVEN LINER R H SIDE SPACER 2 77-01-218-A
M6 X 30 DOME HEAD SOCKET BLACK FIRE & OVEN DOOR LOCK KEEP PLATE  ALT1 4 77-01-221

M6 X 30 DOME HEAD SOCKET BRIGHT FIRE & OVEN DOOR LOCK KEEP PLATE ALT2 2 77-01-222

M4 X 12 DOME HEAD SOCKET BLACK OVEN & FIREDOOR LOCK PLATE DEADSTOP 2 77-01-223

M4 X 12 DOME HEAD SOCKET BRIGHT OVEN & FIREDOOR LOCK PLATE DEADSTOP 2 77-02-023-E

M5 X 38 DOME HEAD SOCKETS  FOR AIR WASH BOX 2 77-02-008-F
WOOD SCREW  COUNTER SUNK  FOR TOP LH  FIRE BRICK FIXATION 1 1" NO 8 C/S SLOTTED
M5 X 20 PAN HEAD SLOT BRASS HOB SAVER 4 77-01-225

M6 X 8  DOME HEAD SOCKETS BRIGHT TOP OVER FIRE PRIMARY BAFFLE 3  77-01-210-O

M6 X 8 DOME HEAD SOCKETS BRIGHT SECONDARY FLUE BAFFLE 2  77-01-210-O

M6 X 8  DOME HEAD SOCKETS BRIGHT FOR HEAT SHIELD 8 77-01-210-O

M8 X 8  DOME HEAD SOCKETS BRIGHT FOR HEAT 4 77-01-210-O

M6 X 16 DOME HEAD SOCKET  BRIGHT RIGHT HAND OVEN LINER SPACER FASTENER 2 77-01-210-O

SPACER FOR RIGHT HAND OVEN LINER 8.5MM LONG X 10MMDIA X M6 THROUGH 1 87-02-100-SP7

SPACER FOR REAR LEFT HAND OVEN LINER 23.64 LONG 1 87-02-100-SP4
SPACER REAR HEAT SHIELD LEFT SIDE 13.46MM LONG M6 X 10MM DIA 2 87-02-100-SP3S
SPACER REAR HEAT SHIELD BACK  M6 X 18MM LONG M/F THREAD 4 87-02-100-SP1
SPACER REAR HEAT SHIELD RIGHT SIDE 18.79 MM LONG M6 2 87-02-100-SP2

SPACER FOR OVEN DOOR LOCK KEEP PLATE 17.3 LONG X 8 DIA X 6.4 HOLE 2 87-02-100-SP4
SPACER FOR FIREBOX DOOR LOCK KEEP PLATE 18 LONG X 8DIA X 6.4 HOLE 2 87-02-100-SP5
 M10 X 10 DOME HEAD SKT FOR INSULATED LID SPRING HANDLE ON LIFTING LID OPTION 2 77-01-210-C

 M6 X 8 DOME HEAD SKT FOR HANDLE TO LID FASTENER 4 77-01-210-O

M5 X 35 COUNTERSUNK SLOT HEAD SETSCREW FOR TOP LH  FIRE BRICK FIXATION 3 77-01-224A

ROLL PIN OVEN AND ASHPIT  DOOR  15MM X 4MM 2 87-02-200-RP2

ROLL PIN OVEN DOOR  20MM X 4MM 1 134749B
AXIS FOR FIRE DOOR HANDLE 1 189103-B
AXIS FOR OVEN DOOR HANDLE 1 189103-B
AXIS FOR ASH DOOR AIR INLET VALVE HANDLE 1 189103-B
SPRING FOR AXIS ON ASH DOOR AIR INLET VALVE HANDLE 1 166003-B

M8 ALL THREAD AXIS FOR ASHPIT LOCK ASSEMBLY 1 87-02-100-AL5
GRUB SCREW FOR ASHPIT DOOR LOCK ASSEMBLY TO THREADED SPINDLE 1 77-02-043

FASTENERS FOR HANDLE TO LID M10 X 10 DOME HEAD ALLEN 2 77-01-210-C
FASTENERS FOR LID TO APPLIANCE M6 X 8 DOME HEAD ALLEN 2 77-01-210-O

OVEN VENT ASS 1 87-02-100-OVASS

3/4" X 22MM COMPRESION ELBOW (USED ON BOILER VERSIONS) 2 9441

STAINLESS SCREWS TO HOLD BRICK B9 AND B10 TOGETHER 3  87-02-200-s1

TOOLS
POKER 1 180002-B

OVEN TRAY TOOL 1 87-02-500-TOOLASS

FIRE BOX, ASHPIT DOOR OPENING & RIDDLING TOOL 1 808001

SUNDRIES
REMOVABLE COOKING TOP PLATE 1 87-02-100-HPR2

REAR HEAT SHIELD FOR DRY STOVE AND BOILER STOVE 1 87-02-100-RHS

OVER FIRE AIR INLET VALVE SLIDER (MOUTH ORGAN) BRASS ALT1 1 87-02-200-ASB

OVER FIRE AIR INLET VALVE SLIDER (MOUTH ORGAN) BRIGHT ALT2 1 87-02-200-AS

OVER FIRE AIR INLET VALVE BACKER BRASS ALT1 4 87-02-100-AVB

OVER FIRE AIR INLET VALVE BACKER BRIGHT ALT2 4 87-02-100-AVB

OPTIONALS
TOWEL RAIL HEAVY DUTY BRASS ALT1 1 87-02-200-FRKB

TOWEL RAIL HEAVY DUTY BRIGHT ALT2 1 87-02-200-FRKC

INSULATED LID BLACK ALT1 1 87-02-200-ICB

HANDLE BRACKET FOR INSULATED LID BLACK 1 B10000010-BLK

INSULATED LID BRIGHT ALT2 1 87-02-200-IC

HANDLE BRACKET FOR INSULATED LID BRIGHT 1 B10000010

SPRING HANDLE BRASS 1

SPRING HANDLE BRIGHT 1

HOB SAVER  BRASS ALT1 1 87-02-200-HSBRASS

HOB SAVER BRIGHT ALT2 1 87-02-200-HS

ASH & CRUMB CATCHER - BRASS ALT1 1 87-02-100-CCI

ASH & CRUMB CATCHER - BRIGHT ALT2 1 87-02-100-CCIB

BLACK PAINT AEROSOL (PAULEY PAINT PROFESSIONAL) 1

ANTHRACITE PAINT AEROSOL 1 STOV-2067-1
ALMOND PAINT AEROSOL 1 77-01-950-M

FOREST GREEN PAINT AEROSOL 1 77-01-952

SIDE MOUNTED BOILER ASSEMBLY 1 87-02-200-BASS

T: 01302 742520   E: sales@bubbleproducts.co.uk   www.bubbleproducts.co.uk


